FCC TEST REPORT

Report No. : F411614

7. Test of Radiated Emission
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defined in ANSI
C63.4-2001. The EUT was placed, 0.8 meter above the ground plane, as shown in section 5.6.3. The
interface cables and equipment positions were varied within limits of reasonable applications to determine

the positions producing maximum radiated emissions
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7.2. Test Procedures

1. The EUT was placed on a rotatable table top 0.8 meter above ground.

2. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions will be repeated
one by one using the quasi-peak method and reported.

8. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

7.3. Typical Test Setup Layout of Radiated Emission
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7.4. Test Result of Radiated Emission

7.4.1 Test Mode: Mode 1

* Test Distance : 3 m
* Temperature : 22.5°C
Relative Humidity :56 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at minimum margin was marked by the frame in the following table.

Gite c03CHO3-HY
Conditton : FCCO CLASS-B 3m BIC-9124--301 VERTIC AL
EUT : TeamPed 7500w

Power 110 WV /60Hz
Memo FHTHeOTD MmuPCI 11 ChOl 2412MHz

Owver Limit Bead Probe Cable Preanp Ant  Table

Freg Lewvel Limit Line Lewvel Factor Los=s Factor Remark Fos Pos

MHz dBuV/m dE dBul/m dBull dB dE dB [nii} deg

154 4z 070 3E.12 -4.8%8 40.00 EL5Z.01 10.88 0.2z Z28.0Z Peak 100 260

2! 4L 640 34.58 -L.4F 40,00 E51.8E5 10.E54 0.Z0 Z8.01 Peak 100 2&0

3 122,810 Zl.46 -1Z.04 432 E0 47.F4 11.48 0.53 27.83 Peak 100 260
Site (03CHO3-HY

Condiion ; FOC CLASS-B 3m LOG-9111-221 VERTICAL
EUT : TeamPed 7500w

Power 110V fd0Hz

Memo s FHT6EEDT MmuPCI 11b ChOl 2412MHz

Over Limit Bead TProbe Cable Preanp Ant  Tahble

Freq Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos

MHz dBulW/m dB AEuV/m dBuT de dE dE cm deg

1 400000 33.76 -lZ.24 45.00 44.5% 15.73 1.18 E7.80 Peak 100 360

z EZ8.000 3zZ.48 -13.52 46.00 42.Z3 17.59 1.3% E8.73 Peak 100 360

3 g00_.000 3406 -11.594 45.00 40.87 Z0.38 1.1 E8.80 Peak 100 380
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Site c03CHO3-HY
Condition  FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT : TeamPed 7500w
Power 110 V /60Hz
Iemo - FHTE8IDESU M PCT 11h Chil 2412MHz
Ower Limit Bead Probe Cable Preamp Ant.  Table
Fregq Lewvel Limit Line Lewel Factor Laos=s Factor Remark Po=s Po=s
MH= dBul/m dE dBul /m dBul’ dB dB dB CIn deg
1 84 F30 3E.21 -7.1% 40,00 E0.EE Q.70 0.3% 27.93 Peak 100 a0
| 2 ! 1&b_830 40_.32% -3.11 43_E0 L4 42 13_0F 0.71 27.77 Peak 100 260
3 ! 193_3F0 35.0% -5_.41 43_E0 459_38 14.78 1.03 27.70 QP 100 360
Site (03CHO3-HY
Condition : FCC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT - TeamPed 7500w
Power 110V /60Hz
Memo - FHTERZDSSU MmiPCI 11b Chil 2412MHz
Over Limit Dead Probe Cabkle Preaup Ant  Tahle
Freq Level Limit Line Lewel Factor Loss Factor DRemark Dos Pos
MH= dBul/m dBE dBul/m dBulf dB dEe dEe [=ii} deg
1 ZZ0.800 3E.17 -9.83 4£.00 48.8%8 14.03 0.8 Z7.8Z Peak 100 260
z FL9.Z00 3T.43 -8.E57 4£.00 48.71 15.Z23 1.09 2Z7.80 Peak 100 2E0
] 400.000 2E.83 -9.17 4&.00 47.586 15.79 l.13 Z7.80 Peak 100 260
Site C03CHO3-HY
Condition : FCC CLASS-B 3m HORN-4ANT-6741 VERTICAL
EUT : TeamPed 7500w
Power 110V /60Hz
Memo - FHT6SZ2SS M PCT 11b Chil 2412MHz
Owver Limit Bead FProbe Cable Preaup Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH= dBulV/m dE dBul/m dButr dE dE dE =i} deg
1 ! 2390.000 7J2.72 -1.&8 74.00 73.79 EZ8.E0 .37 36.24 Peak L S
Z | Z390.000 E0.35 -3.65 E4.00 El.42 Z8.Z0 637 36.E4 Average e e
2 ¥ 2414.000 103.8%8 49.8%8 E£4.00 104.88 Z8.EZ5 .00 3E.EF Average 11z Z3E
4 ¥ 2414.000 11Z2.67 328.67 74.00 113.65 EZ8.EE 7.00 3623 Peak ST ==
3 2483.500 £3.28 -1l0.72 74.00 £3.95 Z3.39 7.16 36.EZ Peak L S
& | Z483.800 E1.81 -Z.19 £E4.00 EZ.48 Z8.39 7.16 36.EE Awerage e e
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Site c03CHO3-HY
Conditton : FCOC CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT : TeamPed 7500w

Power 110 W /a0Hz
Memo S FHTASX O MWMmiPCI 11 Ch0l 2412MHz

Owver Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH= dBulV/m dE dBul/m dBEutr dE dE dE =i} deg
1 4874, 000 3&6.26 -17.74 B4 00 ES_23 33,07 10016 36020 Awerage 11& 29kt
g 48724, 000 E&_10 -17.90 74.00 45,07 33,07 1l0.16 36.20 Peak e e
Site (03CHO3-HY
Condition : FCC CLASS-B 3m HORN-4ANT-6741 VERTICAL
EUT : TeamPed 7500w
Power 110V /60Hz
Memo  : FHT6830OOMiniPCT 11b Chil 2412MHz
Ower Limit Bead FProbe Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Fos Pos
MH=z dBuWV/m dE dBul/m dEutr dE dE dE oI deg
1 Jz36.000  38.18 -1&5.82 E4.00 ELE.EE 35,89 13.Z0 36.47 Awerage 11z Z9E
z Jz3e.000 gE.94 -11.0&8 T4.00 EO0.32 3E5.892 1320 36.47 Peak g Sy
Site :03CHD3-HY
Condition : FCC CLASS-B 3m HORN-ANT-6741 HORIZONTAL
EUT : TeamPed 7500w
Power 110V /60Hz
Memo : FHT6830OTUMinPCI 11h Chil 2412MHz
Owver Limit Bead FProbe Cable Preaup Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH= dBul/m dE dBul m dBuatr dE dE dE oI deg
1 2390.000 BE.36 -1ll.&64 7400 £3.43 ZEZ_EZ0 .97 36.Z4 Peak e e
z 2390.000 43.25 -10.75 £E4.00 44_32 Z3_.Z20 637 36.F4 Awverage = i =
3 ¥ Z41Z.000 1l0&.50 3Z.50 74.00 107.49 Z3.ZF4 7.00 36.%3 Peak 11z Z3E
4 ¥ Z41Z.000 92.54 4454 E£4 .00 9953 Z8.E4 .00 3E.EF Average 11z Z9t
£ Z2483.E500 E&_932 -17.07 74,00 E7_60 E8_39 .16 3E.EZE Peak e e
& 2483. 500 4445 -3 5L L4 00 4512 E8.39 .16 36.EE Average e e
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Site :03CHO3-HY
Conditon : FOO CLASS-B 3m HORM-ANT-6741 HORIZONTAL
EUT s TeamPed 7500w

FPower ;110 W /a0Hz
Metno s FHTAEZSSDO Mg PCI 11h Chol 24120 H=

Over Limit Pead Probe Cable Preamp Ant Table
Freq Lewal Limit Line Lewel Factor Laoss Factor Remark Pos Paos
MHz dBEuW./m diE dBEuW/m dBui’ dE dB dE oI deg

1 424 000 E&_11 -17.8% 72400 E0.12 22.07 9.0&8 2E.E0 Peak L i

Z  4574.000 44.99 -95.01 54.00 39.06 33.07 9.06 36.20 Average 11z 295
Site :D3CHO3-HY
Condition : FCC CLASS-B 3 HORN-ANT-6741 HORIZONTAL
EUT s TeamPed 7500w

Power 110 W /é0Hz
Memao S FHTASX O MindPCI 11k Ch01 2412MHz

Over Limit Read Probe Cable Preamp Ant. Table
Freq Lewel Limit Line Lewel Factor Loss Factor PRemark Pos Pos
MHz dBuV,/m dE dBuV m dEul’ dE dE dE cm deg

1 TE3e.000 £2.84 -11.1e T4.00 El.07 32E.823 1F. 25 36.47 Peak e S
2 ! ?22e_ 000 EO.E2 -32.7E L4 00 322_L1 2523 1235 2e.47 Awverage 11z Z9L

For 7.236GHz ~ 25GHz

Frequency from 7236MHz to 25000MHz, the emission emitted by the EUT is too low to be measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss
(MHz) (dB/m) (dB) (dBuV) (dBuV/m)(dBuV/m) (uV/m) (dB) Mode

2414.000 28.25 7.00 77.42 - 112.67 430031.23 Peak

2414.000 28.25 7.00 68.63 - 103.88 156314.76 AV

2412.000 28.24 7.00 71.26 - 106.50 211348.90 Peak

2412.000 28.24 7.00 63.30 - 98.54  84527.88 - AV

4824.000 33.07 10.16 12.87 74.00 56.10 638.26 -17.90 Peak

v
v
H
H
v
4824.000 V3307 1016 -697 5400 3626 6501 -17.74 AV
%
v
H
H
H
H

7236.000 3589 1320 13.85 74.00 62.94 1402.81 -11.06 Peak
7236.000 3589 1320 -10.91 54.00 38.18 81.10 -15.82 AV
4824.000 33.07 9.06 13.98 74.00 56.11 639.00 -17.89 Peak
4824.000 33.07 9.06 2.86 54.00 44 .99 17762  -9.01 AV
7236.000 3589 1235 -15.40 74.00 32.84 43.85 -41.16 Peak
7236.000 3589 1235 2.04 54.00 50.28 326.59 -3.72 AV
9648.000 V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/H - - - - - - - AV/Peak
24120.000 V/H - - - - - - - AV/Peak
Remark:

1.  The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

Jones Tsai
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7.4.2 Test Mode: Mode 2
* Test Distance : 3 m
* Temperature : 22.5°C
Relative Humidity :56 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

Site :03CHO3-HY
Condition ; FCC CLASE-B 5m BIC-9124--301 VERTICAL
EUT : TeamPed 7500w

Power 110 W fé0Hz
Iemao - FHTHEIDDTU M PCI 110 Chié 24370 Hz

Ower Limit Eead Probe Cable Preamp Ant  Table
Freoq Lewvel Limit Line Lewel Factor Loss Factor Remark Pos Paos
MHz dBuV/m dE dBuW/m dBulr dE dE dB [ni 1} deg
fbyad] 42070 34.25 -5.75 40,00 51.14 10.858 0.25 EZ8.0EZ Peak 100 360
z 48_0Z0 Z25.74 -14.7Z& 40.00 43.20 10.Z5 0.3 EZ8.00 Peak E0s 360
3 F3_700 Z7.86 -16.64 43_50 45_E0 .77 0.4% Z7.30 Peak 100 360
Site :03CHO3-HY
Condition : FCC CLASS-B 3m LOG-2111-221 VERTICAL
EUT : TeamnPed7500w

FPower 110 W f60H=z
I etno FHTa8ZEDS W PCT 11h Chid 24370 Hz

Over Limit Bead Probe Cable Preanp Ant Table

Fregq Level Limit Line Lewel Factor Los=s Factor PRemark Po=s Po=s

MHz dBul/m dE dBuV m dEul dE dE de cm deg

1 400_000 34.40 -11.60 46.00 4523 1573 1.18 EZ7_80 Peak 100 360

Z Ezg_ 000 32.61 -13.3% d46.00 4FZ_35 17_55 1.3% Z8_73 Peak loo0 2360

3 794 400 34.1% -11.81 d45.00 41_04 Z0.34 1. 60 Z8_79 Peak lo0 360
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Site cN3CHO3-HY
Condiion : FCOC CLASS-B 3m BIC-5124--301 HORIZONTAL
EUT : TeamPed 7500w

Power - 110 W fa0Hz
Iemao - FHTHEZDDOU M PCT 11h Chid 24370 Hz

Ower Limit Bead Probe Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Los=s Factor PRemark Pos Pos
MH=z dBul/m dBE dBul/m dBul dB dEB dEB cIm deg
1 84.230 33.13 -6.87 40,00 50.97 2.70 0.3% Z7.93 Peak 100 360
! 1l66.340 39.96 -3_.54 43 50 E53.%8 13.05 0.7z E7.77 Peak 100 360
| Z ! Z00.000 40.45 -3.05 43.50 EE.ZE l4.80 l.03 Z7.70 QP 173 204
Site (03CHO3-HY
Conditon ; FOC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT : TeamPed 7500w

Power 110V /a0Hz
Iema - FHTA 0T M PCT 110 Chid 2437MHz

Ower Limit Bead Probe Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Pos
MH=z dBul,/m dE dBuV m dBuy dB dE dE CIL deg
1! zoo.o0o0o 37.7E -E5.78 43.50 4%.00 15.39 1.03 27.70 Peak 100 360
z 35200 37.47 -85.E83 46.00 45 7E 15 Zz 1.0 Z7.60 Peak 100 360
] 400,000 37.02 -85.97 45.00 4788 1579 l.1g3 Z7.80 Peak 100 3E0
Site c03CHO3-HY
Condition - FOC CLASE-B 3m HORN-ANT-6741 VERTICAL
EUT : TeamPed 7500w

Power 110 W /60Hz
Memao s FHTASX O MWMmiPCI 11 Chis 2437W He

Owver Limit Bead Probe Cable Preamp ant  Table

Fregq Lewel Limit Line Lewel Factor Los=s Factor PRemark Fos Fos

MH=z dBuW /m dE dBuY/m dABulr dE dE dE cIm deg

1 Z2390.000 E&_10 -17.90 74.00 0 E7.17 E8_Z0 .97 36.Z4 Peak e e

z 2390.000 43.80 -10.20 E4_.00 4487 Z3_Z20 .97 36.E4 Average s pan S

3 ¥ 2438.000 10L5.%& El1.98 E4.00 10&6.8&8 28,30 .03 36.ER Average 11E 23t

4 ¥ 2435.000 114.83 40,83 74,00 115.73 E8.30 7.03 36.E3 Peak = ===

3 Z483.E500 E&.83 -17.17 74.00 E7_E0 Z3.39 7.16 36.ZZ Peak L S

& Z423.E500 44.97 -3.02 E4.00 45.64 Z3_39 7.16 36.EE Awerage e e
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Site :D3CHO3-HY
Condiion : FCOO CLASS-B 3m HORM-ANT-6741 VERTIC AL
EUT - TeamPed 7500w

FPower 110 W /d0Hz
I etno CFHTaE200S0 Wi PCT 11 Chié 2437MHz

Owver Limit Bead FProbe Cable Preanp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Pos Fos
MH=z dBuW/m dBE dBuW/m dBulr dB dE dEe CIL deg

1 4274 000 gE5.3E -8.65F 4,00 L5323 3317 9.0% 32&.2Z0 Peak L e

2 4874.000 44.56 -9.44 54.00 3B.50 33.17 9.09 36.20 Awerage 11z z59
Site C03CHO3-HY
Condihon : FCCO CLASS-B 3m HOREMN-ANT-6741 VERTICAL
EUT s TeamPed 7500w

FPower ;110 % fd0H=
Metmo FHTASDDTD MunPCIL 11b Chis 24370 Hz

Ower Limit Read Probe Cable Preamp Ant.  Table
Fregq Lewel Limit Line Lewv=l Factor Loss Factor Remark Paos Pos
MH=z dBu¥/m dE dBuW/m dBEu dB dE dE CIL deg

1 7311.000 &1.78 -lZz.22 74.00 43.80 36.07 1lz.41 36.50 Peak e e

£ 1 7311.000 50.58 -3.42 54.00 38.60 36.07 12.41 36.50 Awverage 11z Z95
Site :03CHO3-HY
Condiion ; FCOCO CLASS-B 3m HORMN-ANT-6741 HORIZONTAL
EUT s TeamPed 7500w

Power 110 W /60Hz
Ilema : FHTHEIDSDU LW PO 110 Chid 24370 Hz

Owver Limit Bead FProbe Cable Preanp Ant  Table

Freg Lewel Limit Line Lewel Factor Loss Factor Remark Fos Pos

MH= dBulV/m dE dBul/m dButr dE dE dE =i} deg

1 Z390.000 EE.E1 -18.32 74.00 E&.EE ZZ_Z0 .37 36.Z4 Peak i S

z Z2390.000 43.68 -10.32 E£4.00 44 75 Z3_Z0 .97 36.F4 Average s pan et

3 ¥ g4358.000 98,13 44,13 E4.00 95,03 E8.30 .03 36.ER Average 11E zL3

4 ¥ 2435.000 1l0&.86 3Z.86 74.00 107.76 Z8.30 7.03 36.23 Peak S ===

£ Z483.E500 E&_Z5 -17.7E5 7T4.00 E&_9Z Z3.39 7.16 36.EZZ Peak i S

& Z423. 800 4£.11 -3.8% £L£4_.00 4578 E3_.39 .16 3E.EE Average g Sy
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Site C03CHO3-HY
Conditon : FCOO CLASS-B 3m HORN-ANT-674] HORIZOMTAL
EUT s TeamPed 7500w

FPower 2110 W /60Hz
Metmo FHTARDT MuuP CI 11k Chis 24370 Hz

Over Limit Bead Probe Cable Preanmp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z d4dBu¥W/m dE dBul/m dBulf dE dE dE [=ii} deo

1 4374000 §£5.%2 -15.058 74.00 45.88 33.17 2.03 36.20 Peak o e

Z  4374.000 44.56 -9.44 54.00 35.50 33.17 9.09 36.20 Awerage 11z z95
Site C03CHO3-HY
Conditon : FCCO CLASS-B 3m HORMN-ANT-6741 HORIZONTAL
EUT c TeamPed 7500w

Power ;110 WV fé0Hz
Memo FHTARCT MuuPCI 11h Chid 2437MHz

Over Limit B=ad Proke Cable Preanp int  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor PRemark Fos Pos
MHz JdBuV /m dBE dBuW /m dBulr de de de cm deg

I T31l.000 62.44 -11.56 7T4.00 50.46 35.07 1lz.41 36.50 Peak S e
z ! ?311._000 EC0.0% -3.%1 54 .00 3811 36.07 12.41 36,50 Average 11E 23k

For 7.311GHz ~ 25GHz

Frequency from 7311MHz to 25000MHz, the emission emitted by the EUT is too low to be measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuV/m)(dBuV/m) (uV/im) (dB) Mode
2438.000 \Y 28.30 7.03 79.50 - 114.83 55144220 - Peak
2438.000 Vv 28.30 7.03 70.63 - 105.96 198609.49 - AV
2438.000 H 28.30 7.03 71.53 - 106.86 220292.65 - Peak
2438.000 H 28.30 7.03 62.80 - 98.13 80630.62 - AV
4874.000 \Y% 33.17 9.09 23.09 74.00 65.35 185140 -8.65 Peak
4874.000 \Y% 33.17 9.09 2.30 54.00 44.56 169.04 -9.44 AV
7311.000 \Y% 36.07 12.41 13.30 74.00 61.78 122744 -12.22 Peak
7311.000 \Y% 36.07 12.41 210 54.00 50.58 338.06 -3.42 AV
4874.000 H 33.17 9.09 13.66 74.00 55.92 625.17 -18.08 Peak
4874.000 H 33.17 9.09 2.30 54.00 44 .56 169.04 -9.44 AV
7311.000 H 36.07 12.41 13.96 74.00 62.44 1324.34 -11.56 Peak
7311.000 H 36.07 12.41 1.61 54.00 50.09 319.52  -3.91 AV
9648.000 V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/H - - - - - - - AV/Peak
24120.000 V/H - - - - - - - AV/Peak

Remark:

1.  The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

-

Test Engineer: __ 7 “7tc<

Jones Tsai
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7.4.3 Test Mode: Mode 3
* Test Distance : 3 m
* Temperature : 22.5°C
Relative Humidity :56 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

Site CO3CHO3-HY
Condition ; FOCO CLASS-B 3m BIC-9124--301 VERTICAL
EUT : TeamPed 7500w

Power 110 W /é0Hz
Mermao s FHTASX O MindPCI 11k Chll 24620 Hz

Ower Limit Bead Probe Cable Preamp int Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Remark Paos Pas
MH=z dBu¥W/m dBE dBuV/m dBu dE dEB dB CIL deq
1 46 150 33.61 -&6.3% 40,00 50.594 10.47 0.21 Z&.01 Peak 100 360
bl 47_880 33.50 -6.50 40.00 E50.595 10.E& 0.5 Z8.00 Peak 100 360
3 133.1%0 EZ8_.E0 -15.00 43.50 44.18 11_49 0.66 Z7.83 FPeak 100 360
Site c03CHO3-HY
Condition : FCC CLASS-B 3m LOG-9111-221 VERTICAL
EUT : TeamPed7500w

Power 110 W fa0Hz
Memo c FHTa8ZEDSU WMdPCI 11k Chll 24620 Hz

Over Limit Bead Prokhe Cable Preamp nt Table

Fregq Lewvel Limit Line Lewel Factor Los=s Factor Remark Po= Po=

MH= dBuW/m dE dBul/m dBul’ dE dE dE oI deg

1 400.000 Z9.%97 -1l6.03 4&.00 40.80 1579 l.1% Z7.80 Peak 100 260

z EE§.000 30.55 -15.45 45.00 40.30 17.E89 1.3% Z8.73 Peak a0 260

3 g00.000 3EZ.63 -13.37 d45.00 33.44 EZ0.38 l.61 Z8.80 FPeak 1aa 360
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Site :03CHOS-HY
Condition : FOCO CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT : TeamPed 7500w

Power 110 W f60Hz
Metno s FHTa32SDT M PCI 11 Chil 24620 Hz

Ower Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Remark Fos Fos
MH=z dBuW/m dBE dBul/m dBulr dE dE dE oI deg
| ] 46 150 36.983 -3.02 40,00 54.31 10.47 0.Z1 Z&5.01 QF 100 360
Z 133.020 3E.18 -11.32 43.50 47.87 1l.4%8 0.66 E27.83 Peak 100 360
3 176710 33.5%7 -9.583 43_.50 47_57 13_46 0.63% Z7.75 Peak 100 360
Site (03CHO3-HY
Condition ; FOC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT : TeamPed 7500w

Power 110 W /60Hz
Iemao s FHTHECCDU M PCT 11h Chll 2462MHz

Over Limit Bead Probe Cable Preamp Ant  Table
Freqg Lewel Limit Line Lewel Factor Laoss Factor Remark Fos Pos
MH= 4dBuV/m dE dBul/m dBulr dB dE dE oI deg
1 400000 23.7V6e -lE.E4 46.00 44.5% 1579 l.18 Z7.80 Peak 100 260
z LEEg.000 23E.73 -13.E7 46.00 4Z.48 17.E59 1.32 28.72 Peak 100 260
2 g00.000 21.6E5 -14_ 35 46.00 32.46 E0.38 l.61 Z82.80 Peak 100 20
Site :03CHO3-HY
Condition : FCC CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT : TeatnPed 7500w

Power 110 W /a0Hz
Metno cFHTEEDSTO Wi PCT 11h Chll 24620 Hz

Owver Limit Bead FProbe Cable Preaup Ant  Table

Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos

MH=z dBul/m dE dBul/m dBuatr dE dE dE [=i} deg

1 2390.000 Se.02 -17.9% 74.00 57.09 zZ8.:z0 6.97 36.24 Peak R L

Z Z23%0.000 42.61 -11.3% E54.00 43.68 28.:20 6.97 36.Z4 Awerage e kT

3 ¥ EZ48E_000 103.78 49.78 E54.00 104.53 E5_35 7.06 36.ZE Awerage 11z EE7

4 ¥ Z46Z_000 11Z.37 38.37 74.00 113.18 Z8_35 7.06 36_EZE Peak s =

£ Z4837.500 g6.1% -7.81 74.00 E&.86 Z8.39 7.1& Z26.EE Peak s St

& Z4832.500 47 1 -&.88 L£4.00 47 72 Zg. 329 7.16  3Z6.EZE Awerage g iy
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Site c03CHO3-HY
Condition  FCC CLASS-B 3m HOREN-ANT-6741 VERTICAL
EUT : TeamPed7500w
Power 110V /60Hz
Memo s FHT6S8X0 S0 WM PCT 11b Chll 24620MHz
Over Limit Read Probe Cable Preamp Ant.  Table
Freg Lewvel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBul,/m dE dBuW/mw dEul dE dE dE cm deg
1 4974 000 EE_ 36 -18.64 T4.00 49 16 3327 Q.18 326.1% Peak e e
z 4974 000 44_.90 -%.10 E4.00 3370 3327 Q.18 26.1% Awerage 11& ZE7
Site C03CHD3-HY
Condition : FCC CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT : TeamPed 7500w
Fower 110V fa0Hz
Ilemon : FHTARXDDSU M PCI 11h Chll 2462MHz
Ower Limit Bead Probe Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Remark Po=s Po=s
MH= dBul/m dBE ABuW/m dBul dB dE dE CI de
1 7211.000 £l1.36 -1lZ.64 7T4.00 42.383 36.07 1E.41 36.E50 Peak gt e
2 ! 7311.000 EBO_3E -3.68 E54.00 38.34 3I6.07 1Z.41 3I6.50 Awerage 11z ZE7
Site c03CHO3-HY
Condition : FCC CLASS-B 3m HORN-4ANT-6741 HORIZONTAL
EUT : TeamPed 7500w
Fower  110W f60Hz
Memo s FHT682ES0 MmiPCT 11h Chll 24620MHz
Owver Limit Bead Probe Cable Preanp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Bemark Pos Fos
MH=z dBulV/m dE dBul/m dEutr dE dE dE oI deg
1 2390.000 E&_38 -17.62 T4.00 L7745 ZEZ_Z0 .97 36.E4 Peak e S
z 2390.000 44,87 -9.132 L4.00 45 .94 Z3_ 20 .97 36.E4 Average e e
3 H 246Z.000 107.38 33.38 74.00 108.1% Z8.35 7.06 36.EZ Peak ST =TT
4 ¥ Z45Z.000 SL5.68 41.68 E4.00 39&.49 Z8. 35 7.06 36_EE Awverage 11z Z3E
£ Z483.500 £1.01 -1Z.99 74.00 El.&68 Z8_.39 7.16 3E6.EE Peak e SR
& Z423. 8500 44_.59z -%.08 E£4_00 45 52 ZF3_ 39 .16 3E.EE Average g Sy
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Site C03CHO3-HY
Condition ; FCCO CLASS-B 3m HORN-ANT-6741 HORIZONTAL
EUT s TeamPed 7500w

Power ;110 WV /60Hz
Memao S FHTASX O MW PCL 11b Chll 2462WHz

Over Limit Bead Probe Cable Preamp Ant. Table
Fregq Lewel Limitc Line Lewel Factor Loss Factor PRemark Pos Pos
MHz d4dBuV/m dE dBul/m dBulf dE dE dE CIm deqg

1 4324, 000 S£5.27 -18.73 74.00 45.07 33.27 9012 36.1% Peak S e

4574.000 45.70 -8.30 E54.00 =5.50 33.27  5.12 36.15 Average 11z 23z
Site CO3CHO3-HY
Condihon ; FOO CLASS-B 3m HORN-ANT-6741 HORIZOMTAL
EUT s TeamPed 7500w

FPower ;110 W /d0Hz
Metmo - FHTa8250S0 W PCT 11k Chll 2462MHz

Over Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Remark Po=s Fos
MHz dBuV/m dE dBuW/w dBEul dE de dE cI deg

1 7386.000 &z2.42 -11.55 74.00 S0.24 3I5.25 1Z2.47 36.54 Feak ek Sl
2 1 7386000 49 .68 -4 3F LS4 00 3750 3IE5.E5E 12.47 36.54 Average 11z E3E

For 7.386GHz ~ 25GHz

Frequency from 7386MHz to 25000MHz, the emission emitted by the EUT is too low to be measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuV/m)(dBuV/m) (uV/im) (dB) Mode
2462.000 \Y 28.35 7.06 76.96 - 112.37 415432.05 - Peak
2462.000 Vv 28.35 7.06 68.37 - 103.78 15452544 - AV
2462.000 H 28.35 7.06 71.97 - 107.38 233883.72 - Peak
2462.000 H 28.35 7.06 60.27 - 95.68 60813.50 - AV
4924.000 \Y% 33.27 9.12 12.97 74.00 55.36 586.14 -18.64 Peak
4924.000 \Y 33.27 9.12 2.51 54.00 44.90 175.79  -9.10 AV
7311.000 \Y% 36.07 12.41 12.88 74.00 61.36 1169.50 -12.64 Peak
7311.000 \Y% 36.07 12.41 1.84 54.00 50.32 328.10 -3.68 AV
4924.000 H 33.27 9.12 12.88 74.00 55.27 580.10 -18.73 Peak
4924.000 H 33.27 9.12 3.31 54.00 45.70 192.75 -8.30 AV
7386.000 H 36.07 12.41 13.94 74.00 62.42 1321.30 -11.58 Peak
7386.000 H 36.07 12.41 1.20 54.00 49.68 304.79  -4.32 AV
9648.000 V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/H - - - - - - - AV/Peak
24120.000 V/H - - - - - - - AV/Peak

Remark:

1.  The emission emitted by the EUT is too low to be measured except the emission listed above,

2. Reading = Reading on SA-Preamp Factor

M arre0

Test Engineer :

Jones Tsai
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7.4.4 Test Mode: Mode 4
* Test Distance : 3 m
Temperature : 22.5°C
Relative Humidity :56 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

Site :03CHO3-HY
Condiion : FCOC CLASS-B 3m BIC-9124--301 VERTICAL
EUT : TeamPed 7500w

FPower 110 W f60Hz
I etno s FHTEEZEOTI MindPCT 115 Chil 2412MHz

Owver Limit Bead Probe Cable Preanp Ant Table
Fregq Level Limit Line Lewel Factor Los=s Factor Remark Pos Pos
MHz dBul,/m dE dBuV m dEul dE dE dE cm deg
1! 41 900 35.76 -4 F4 d40_.00 EzZz_64 10.20 0.z24 ZB8.0Z Peak lo0 360
Z 45 180 E&6.15 -13.85 d40_.00 43.483 10.47 0O.z21 Z&8.01 QP lo0 360
3! 48 190 34_.10 -5.%0 d40_.00 E51_57 10.24 0.29 Z&8.00 Peak lo0 360
Site c03CHO3-HY
Condition : FCC CLASS-B 3m LOG-9111-221 VERTICAL
EUT : TeamPed7500w

FPower 2110 W /d0H=
Metmno - FHTAEIDDTU Mmd PCT 11g Chil 2412MHz

Ower Limit Bead Probke Cable Preanp Ant  Table

Fregq Lewvel Limit Line Lewel Factor Lo=s=s Factor PRemark Fos Po=s

MHz dBuV,/m dBE dBuW m dBul dE dE de cm deg

1 £8F_400 EB_.86 -17.14 d45.00 4Z.32 1Z.20 1.01 Z7.37 Peak 100 360

z 396_800 35.33 -7.67 46.00 43915 1573 1. 20 Z7.78 Peak z10 360

3 430_000 E£5_44 -F0_.56 46.00 3585 17_0%8 1.33 EZ8_5%Z Peak 1a0 360
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Site c03CHO3-HY
Condion : FCOCO CLASS-B 3m BIC-9124--301 HORIFONTAL
EUT s TeamPedT500w

Power 110 W /60Hz
Ifletno s FHTHEZDDDU MindPCI 11G Chil 2412MHz

Ower Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewvel Limit Line Lewel Factor Los=s Factor PRemark Fos Pos
MH= dBul/m diB dBul/m dBEualr dE dB dE oI deg
1! 48 0Z0 35.37 -4.63 40.00 5&Z_83 10.Z5 0.5 Z8.00 Peak 100 360
z ! 84_z30 37.Z8 -E.7E 40.00 E5.1Z 3.70 0.3% Z7.93 Peak 100 360
3 84.230 31.44 -3.5& 40.00 49 2§ a.70 0.33% 27.93 QF 100 360
4 ! 1953.980 40.13 -3.31 43.50 52.13 14.7& 0.98 Z7.70 Peak 100 360
Site (03CHO3-HY
Conditon ; FOC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT : TearnPed 7500w
Fower ;110 ¥V f60Hz
Iema - FHTA8XDCCUMinPCT 11g Chl 24120 Hz
Ower Limit Bead Probe Cable Preanp Ant Table
Fregq Level Limit Line Lewel Factor Los=s Factor Remark Pos Pos
MH=z d4dBuV/m dE dBul/m dBulf dE dE dE oI deqg
1! z00.l00 40.36 -3.14 43.50 5l.64 15.3% 1.03 27.70 Peak 100 360
z ZB8Z.400 36.83 -9.17 46.00 E50.2% 1E.30 1.01 2z7.37 Peak 1ao 360
3 3E9_F00 37.83 -8.17 45.00 45,11 15_E3 1.0% Z7.60 FPeak 1ao 360
4 400000 37.13 -8.87 4&6.00 47.38 15,73 l.18 Z7.80 FPeak 100 2e0
Bite (D3CHO3-HY
Condition © FOC CLASE-B 3m HORN-ANT-6741 VERTICAL
EUT - TeamPed7500w
Fower 110 ¥V f60H=z
IMetna  FHT63XCDDUMindPCT 11g T2 Ch0l 2412MHz
Over Limit Bead Probe Cahle Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Fos Pao=s
MH=z dBuW/m dE dBul/m dBull dB dE dB oI deg
1 lgz0.000 45.70 -E2.20 74,00 LE3.6E EE.TE &.17 40.81 Feak e St
2 ! Z320.000 70.04 -3.9¢ 74.00 7&6.01 ZB8.Z0 6.97 4l.14 Peak gl e
3 Z3%0_.000 47.07 -&.32 E4.00 E32.04 EB.ED £.97 41.14 Awverage S T
4 ¥ Z41Z.000 105,10 21.10 74.00 111.01 Z8.:24 7.00 41.1f TFPeak e =5
5 ¥ Z41z2.000 27.85 43.85 54.00 1l03.76 Z8.:24 7.00 41.15 Awverage R e
] Z2483.500 g0.84 -13.16 74,00 6&6.4% EZ8.39 7.1 4l.Z0 Peak e kT
? 2483.500 47.7Z -6.28 54.00 53.37 Z8.39 7.16 41 Z0 Awverage ST T
SPORTON International Inc. FCC ID : IXMPT7500W
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Site C03CHO3-HY
Conditton ; FCC CLASS-B 3m HORMN-ANT-6741 HORIZONTAL
EUT c TeamPed 7500w

Fower 110V /60Hz
IMetno s FHTaSXGS WM PCI 11g T Chol 2412MHz

Owver Limit Bead Probe Cable Preanp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Remark Fos Pos
MH=z dBulV/m dE dBul/m dBull de dE dE oI deg
1 230,000 g£5.&0 -2.40 74,00 T1.E7 Z2.Z0 5.97 41.14 Peak B S
z 2390.000 47.48 -5.52z 54.00 L3.45 28.20 5.97 4l1.14 Average ktar kT
3 X Z41F.000 B2&6.80 ZE. 80 T4.00 1l0Z2.71 Z8.:Z24 7.00 41.15 Peak omT )
4 ¥ Z41F.000 B885.73 34.73 E4.00 94.64 ZB.Z4 7.00 41.15 Average e =
£ Z4837.500 £3.932 -10.07 74.00 &5.583 Z8.39 7.16 41.Z0 Peak e St
& ! Z483.500 48.47 -L5.53 E£4.00 E54.12 Z8.239 7.16 41,20 Average gl iy
Gite :03CHO3-HY
Condition : FCC CLASS-B 3m HORN-ANT-6741 HORIZONTAL
EUT : TeamPed 7500w

Power 110 W /60Hz
Iletmo : FHTASIZCDU M PCI 11g Chol 2412MHz

Owver Limit Bead Probe Cable Preamp Ant Table

Fregq Lewel Limit Line Lewel Factor Laoss Factor Remark Pos Pos

Mz dBuV/m dBE dBuW/m dBul dE dE dE cIn deg

1 35947 000 Bl1.65 -1Z.35 74.00 £1.37 3E.48 9.Z8 41.48 FPeak 11z 182
Z | 394F.000 £E1.58 -E.4F £E4.00 E1.30 3Z.48 9.8 41.48 Awverage 112 1EZ

For 3.942GHz ~ 25GHz

Frequency from 3942MHz to 25000MHz, the emission emitted by the EUT is too low to be measured

SPORTON International Inc. FCC ID : IXMPT7500W
TEL : 886-2-2696-2468 Page No. : 52 0f 70
FAX : 886-2-2696-2255 Issued Date : Feb. 26, 2004



FCC TEST REPORT Report No. : F411614

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss

(MHz ) (dB/m) (dB) (dBuV) (dBuV/m)(dBuV/m) (uV/m) (dB) Mode
2412.000 V 2824 7.00  69.86 - 105.10 179887.09 - Peak
2412.000 V 2824 700 6261 - 97.85 78072.84 - AV
2412.000 H 2824  7.00 61.56 - 96.80 69183.10 - Peak
2412.000 H 2824  7.00  53.49 - 88.73 2732121 - AV
3942.000 H 3248 928 19.89 7400  61.65 120921 -12.35 Peak

3942.000 H 32.48 9.28 9.82 54.00 51.58 379.31 -242 AV

4821.000 V/H - - - - - - - AV/Peak
7236.000 V/H - - - - - - - AV/Peak
9648.000 V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/H - - - - - - - AV/Peak
24120.000 V/H - - - - - - - AV/Peak
Remark:

1. The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

OrLED ;S

Test Engineer : __ 7“7«
Jones Tsai
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7.4.5 Test Mode: Mode 5
* Test Distance : 3 m
* Temperature : 22.5°C
Relative Humidity :56 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

Site :03CHO3-HY
Condition : FOC CLASS-B 3m BIC-9124--301 VERTICAL
EUT s TeamPed 7500w

Power ;110 W f60Hz
Iletmo s FHTAEDODU M PCT 115 Chid 24370 Hz

Ower Limit Eead Probe Cable Preanp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor BRemark Pos Pos
MHz dBuV/m dE dBuV/m dBulr dE dE dE cm deg
1! 4FZ.070 34.8% -5.11 40.00 51.78 10.88 0.2Z5 EZ8.0F Peak 100 360
z ! 46,180 32&6.1% -3.81 40.00 E3.E5E 10.47 0.Z1 EZ8.01 Peak 100 2&0
3! 47.680 324.22 -5.77 40.00 E1.&87 10.Z27 0.2% EZ8.00 Peak 100 2e0
Site (03CHO3-HY
Condition : FCC CLASS-B 3m LOG-9111-221 VERTICAL
EUT - TeamPed 7500w

Power 110 WV /60Hz
Iletmo - FHTARIDCSUMind PCT 11g Chi6 2437MHz

Over Limit Bead Probe Cable Preamp Ant  Table

Fregq Lewvel Limit Line Lewvel Factor Loss Factor Remark Paos Pos

MHz dBuV/m dE dBEuW/m dEuW dE dE dE cm deg

1 ZBZ.400 321.z% -14.71 4&6.00 44.75 1EZ.350 1.01 EZ7.37 Peak 100 Ze0

Z 400 000 29,93 -&.07 4&6.00 E0.7& 1579 l.12 Z7.80 Peak 100 260

z LEEg.000 32E.959% -13.01 4&6.00 4Z.74 17.E59 1l.3% EZ8.72 Peak 100 20
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Site CO3CHO3-HY
Conditon : FOO CLASS-B 3m BIC-9124--301 HORIFONTAL
EUT : TeamPed 7500w

Fower 110V fa0Hz
Metno s FHTaE82000 M PCT 115 Chid 2437MWHe

Over Limit Bead Probe Cahle Preamp int Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Remark Pos Pos
MHz dBuV/m dE dBuV,/m dBul’ dE dE dE cm deg
1 43_0z0 31.37 -8.63 40,00 45.83 10.EZ5 0.2% Z&.00 Peak 100 360
Z 84_Z30 33.66 -6.34 40.00 51.50 2.70 0.3% 27.93 Peak 100 360
3 ! 1les.b5l0 39.31 -4.1% 43.50 53.30 13.06 0.7z 27.77 Peak 100 360
Site (03CHO3-HY
Condition, ; FCC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT : TeamPed 7500w

Power :110 WV /e0Hz=
MMetmo : FHTAEIDCSU M PCI 11 g Chid 2437MHz

Ower Limit Bead Probe Cahbhle Preamp Ant Table
Fregq Lewel Limitc Line Lewel Factor Loss Factor Remark Po=s Pao=s
MHz dBul/m dBE dBul/m dBEul’ dEe dEe dE CI deg
1! Z00.100 392.13 -4.37 43.50 E0.41 1&5.3%9 L.02 EZ7.70 Peak 100 260
Z 3E2_EZ00 3T.2E -8.68 46.00 48.60 15.E3 1.09 Z7.60 Peak 100 260
k] 3968200 3F&.326 -9 &4 46.00 47.Z1 1E.73 l.20 E&7.78 Peak 100 260
Site (03CHO3-HY
Condition - FOC CLASE-B 3m HORN-ANT-6741 VERTICAL
EUT s TeamPed 7500w

Power 110 W f60Hz
Memao - FHTASIDDDU M PCT 11g TH Chis 24371 Hz

Ower Limit Bead Probe Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBul/m dBE dBual m dBualr dB dB dE oI deg
1 2390.000 &5.7% -g.Z21 74.00 71l.7& E8.E0 5.97 41.14 Peak SR S
Z Z3%0_000 47.40 -&.60 54,00 E53.37 E8.E0 5.97 4l1.14 Average ke kT
3 X 2444230 95,78 41.78 5400 l0l.s60 Z28.31 7.04 41.17 Average i T
4 ¥ 2444230 104.97 30.97 7400 110.72 Z28.31 7.04 41.17 Peak s =5
& 2483.500 g7.8l1 -6.1% 74.00 73.46 Z8.39 7.1 41.20 Pezk R S
& ! 2483.500 48.81 -5.1% S54.00 54.46 Z238.39 7.186 4l1.20 Average ko Rk
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Site C03CHO3-HY
Condition ; FOOU CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT : TeamPed 7500w

Power 110 W fé0Hz
Iemao : FHTASIDOCD M PCI 11 g Chid 2437MHz

Ower Limit BEead Probe Cahle Preamp Ant  Table
Freoq Lewvel Limitc Line Lewel Factor Loss Factor Remark Fos Pos
MHz dBuV/m dBE dBEuW/m dBulr de dE dB oI deg

1 4274 000 4221 -20.7% 74,00 43,25 33017 .03 4z2_44 Peak b .

Site c03CHO3-HY
Condion : FOO CLASS-B 3m HORMN-ANT-6741 VERTICAL
EUT s TeamPed 7500w

Fower 110V /alHz
Memo - FHTASXDDEU Wi PCT 11g Chif 2437MHz

Ower Limit Bead Probe Cahkhle Preamp Ant Table
Freq Lewel Limitc Line Lewel Factor Los=s Factor Remark Pos Paos
MH= dBuW/m dE dBulW/m dBull dE dE dB [nii} deg

1 7311.000 43 585 -F4_ 45 7400 3T7.E7 36.07 1F.41 36.E50 Peak e e

Z 7311.000 4Z_55 -11.45 54.00 30.57 36.07 1Z.41 36.50 Average 11z ZE6
Site cD3CHO3-HY
Condition : FCC CLASS-B 3 HORN-ANT-6741 HORIZONTAL
EUT c TeamPed 7500w

FPower c 110 W f60Hz
Metno : FHTAR3S0DU M PCT 11g T Chid 24371 Hz

Over Limit Bead Probe Cable Preamp Ant Table
Fregq Level Limit Line Lewel Factor Loss Factor Remark Fos Pos
MH= dBuW./m dE dBuY./m dABulr dE dE dE cIm deg

laz0.000 4% 27 -24.73 7400 L5719 Z6.72
2350 000 47,70 -£.20 L4000 B3 7 Z2.Z0
Z2350.000 €0.592 -12.0z 74.00 £&.3E zZ3 Z0
2444 20 2L 75 Z1.7E 74,00 101,57 zZ2. 21
X OE4dd_ 230 28 4F 24.4Z 4,00 324 =24 E2.321
2422 500 e£.07 -7.82 74,00 TFL.7Z2 zZB.328
242200 47,74 -£.Ze L4000 L3225 zZ2 28

.17 40.81 Peak s st
.97 41.14 Awverage e ek
.87 41.14 Peazk mm =T
.04 41.17 Peak i ===
.04 41.17 Awverage e e
.16 41.Z0 Peak bl e
Jle 41,20 Awverage S T

=1 MmN M
kS
B L = i e}
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Site :03CHO3-HY
Condiion ; FCC CLASS-B 3m HORN-ANT-6741 HORIZONTAL
EUT : TeamPed 7500w

FPower 110 W f60Hz
I etno - FHTA83EDTU MinPCI 11g Chid 2437MWHe

Over Limit Bead Probe Cable Preanp Ant Table
Fregq Lewvel Limit Line Lewel Factor Los=s Factor Remark Po=s Pos
MH= dBuW./m dE dBuV/m dBulr dB dE dE CI deg

1 4274, 000 2e.92 -17.08 L4 00 2L 6L 2217 10.L54 4244 Awverage B S
2 4274, 000 E1.70 -ZE.20 74,00 L0423 22,17 10.E4 4z 44 DPeak e e

Site - 03CHO5-HY
Condition ; FCC CLASS-B 3m HORN-ANT-6741 HORIZONTAL
EUT : TeamPed 7500w

Power ;110 WV /60Hz
Metmo : FHTARIDOEU Mt PCT 11g Chid 2437MHz

Owver Limit Bead Probe Cable Preanp Ant Table
Freg Level Limitc Line Lewvel Factor Los=s Factor Remark Pos Pos
MHz dBuV m dE dEuV/m dEul dE dE dE cm deg

1 7311.000 49.38 -24.62 74.00 43.51 3I5.07 1lZ2.41 4Z.861 Feak el e
Z 7311.000 36.39 -17.61 54.00 30.52 36.07 1E.41 42.6l1 Average 1llz zEo

For 7.311GHz ~ 25GHz

Frequency from 7311MHz to 25000MHz, the emission emitted by the EUT is too low to be measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect

Polarity Factor Loss
(MHz) (dB/m) (dB) (dBuV) (dBuV/m)(dBuV/im) (uV/im) (dB) Mode

2444.000 28.31 7.04 69.62 - 104.97 177214.80 - Peak

95.78 61517.69 - AV

2444.000 28.31 7.04 60.43

2444.000 28.31 7.04 60.40 95.75 61305.58 - Peak

2444.000 28.31 7.04 53.07 - 88.42 26363.31 - AV

7311.000 36.07 12.41 1.07 74.00 49.55 300.26 -24.45 Peak

7311.000

v
v
H
H

4874000 V3317 909 095 7400 4321 14471 -30.79 Peak
v
V. 3607 1241 593 5400 4255 13412 1145 AV
H

4874.000 33.17 10.54 7.99 74.00 51.70 38459 -22.30 Peak
4874.000 H 33.17 10.54 -6.79 54.00 36.92 7015  -17.08 AV
7311.000 H 36.07 12.41 0.90 74.00 49.38 20444 -2462 Peak

7311.000 H 36.07 1241 -12.09 54.00 36.39 65.99 -17.61 AV

9648.000 V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/H - - - - - - - AV/Peak
24120.000 V/MH - - - - - - - AV/Peak

Remark:

1. The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

-

Test Engineer : Vere
Jones Tsai
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7.4.6 Test Mode: Mode 6
* Test Distance : 3 m
* Temperature : 22.5°C
Relative Humidity :56 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

Site - 03CHO5-HY
Condiion ; FCC CLASE-B 3m BIC-9124--301 VERTICAL
EUT : TeamPed 7500w

Power 110 WV /60Hz=
Memao CFHTASX T Wind PCL 115G Chll 24620 Hz

Ower Limit F=zad Probe Cable Preamp int Tabkle
Fregq Lewel Limit Line Lewel Factor Los=s Factor Remark Po=s Fos
MHz dBul/m dBE ABuW/m dBEulr dE dE dB O degr
1 47880 32.5Z -6.48 40.00 E0.897 1l0.Ze 0.2% Z8.00 Peak 100 260
z 84230 31.84 -8.1lg 40.00 45.58 .70 0.3% Z7.93 Peak 100 360
Site - 03CHO3-HY
Condition ; FOC CLASS-B 3m LOG-9111-221 VERTICAL
EUT : TeamPed 7500w

Power ;110 WV fé0Hz=
MMetmo : FHTARIDOCD M PCI 11g Chll 2462MHz

Owver Limit Bead Probe Cable Preanp Ant Table
Fregq Lewvel Limitc Line Lewel Factor Los=s Factor PRemark Po= Po=
MHz dBuV m dE dBuW/mw dEul dE de de CIn deg
1 400,000 32.72 -lE.ET7 45.00 d44.55 1573 1.1 27.80 Peak 100 280
Z Ezg.000 3z.73 -13.F7 45.00 4ZF.483 17_53 1.3% 28.73 Peak 100 280
3 E6GZ._400 3E.0% -13.31 45.00 40.18 19.04 l.61 Z8.74 Peak lao 360
SPORTON International Inc. FCCID : IXMPT7500W
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Site c03CHO3-HY
Condion : FCOCO CLASS-B 3m BIC-9124--301 HORIZOMTAL
EUT s TeamPed 7500w

FPower 110 W f60Hz
I etno s FHTEEZEDTI MindPCI 115 Chll 2462MHz

Over Limit Bead Probe Cable Preanp Ant Table
Fregq Lewvel Limit Line Lewel Factor Los=s Factor Remark Po=s Pos
MH=z dBuW/m dB dBul/m dBulr dB dE dEe CIL deg
1 42 0Z0 21.80 -8.E0 40_.00 49 F& 10O ZE 0.z% 28.00 Peak 100 2&0
Z 84 F30 32E2.T7E -T.Eg 40_.00 EO_E& Q.70 0.3% 27.93 Peak 100 250
2! leb.6g0 3I8.%¢ -4.54 4350 E3_ 01 13.01 o.71 27.77 Peak 100 a0
4 | 198.300 37.88 -5.62Z 43.50 E0.04 14_76 0.78 27.70 Peak 100 360
Site (03CHO3-HY
Condition - FCOCO CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT - TearmnPed 7500w
Fower 110 ¥V f60Hz
Memo - FHTASZZDTUMmPCI 11z Chll 2462MHz
Owver Limit Bead Probe Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor BRemark Pos= Paos
MH= dBuW./m dE dBuV s m dABul dE dE dB cm deg
1! Zoo_loo 329,63 -3.87 43_E0 L5031 1E5_ 329 1.03 27.70 Peak 00 260
z FLER.E00 3T.ES  -B.41 d4£.00 42,837 1L.E3 1.0% 27.60 Peak 100 2&0
3 400,000 36.92 -%.08 4&£.00 4775 15,79 1.18 27.80 Peak 100 ag0
Gite c03CHD3-HY
Conditionn : FCC CLASE-B 3m HORNM-ANT-6741 VERTICAL
EUT : TearnPed 7500w
Fower 110 W /80Hz
Ilerno - FHTABX UMW PCT 112 T Chll 2462MHz
Owver Limit Bead Probe Cable Preamp Ant.  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Po=s
MHz dBuV/m dE dBEuW/m dEuW dE dE dE cm deg
1 ZZ9%0.000 g&.0Z -=-7.98 74.00 71.33% ZE3_Z0 .97 41.14 Peak e Sk
z Z390.000 4765 -5.3E5 E4_.00 E3_6E E8.Z0 .97 41.14 Awerage e e
2 ¥ Ed4g4 TEQD 10&.32  32Z.38 74,00 11zZ.1e Z85.3E 7.0&6 41.1% Peak 100 3zl
4 ¥ Ed4g4 TEOD 98,85 44 85 54,00 104,63 Z5.3E 7.06 41.1% Awerage 100 2zl
| L | E493_.500 ?1.64 -E2.36 74,00 ?7.ER EH.38 7,16 41 E0 Peak 100 3zl
& 433,500 47.84 -£.16 L4_00 L5342 Z3_ 39 7.16 41 E0 Awerage 100 3zl
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Site c03CHO3-HY
Condition ; FCOCO CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT : TeamPed 7500w

Power : 110 W /60H=
MMetmo : FHTASIZDTU M PCI 11g Chll 2462MHz

Owver Limit Bead Probe Cable Preamp Aint Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor PRemark Pos Pos
MH=z dBul/m dB dBul/m dBul’ dE dEe dE CIL deg

1 4924, 000 Ee.0& -17.34 74,00 4588 32.E7 9.1 36.1%9 Peak L e

Z  4924.000 44.62 -9.38 54.00 38.42 33.27 9.1z 36.19 Average 11z z51
Site c03CHO3-HY
Condition ; FCOCO CLASS-B 3m HORM-ANT-671 VERTICAL
EUT : TeamPed 7500w

Power 110 WV fa0He
Memo - FHT63XDDOU MuuPCT 11g Chll 2462MH:z

Ower Limit DBead Probe Cable Preaup Int. Tahle
Fregq Lewvel Limit Line Lewel Factor Los=s Factor PRemark Po=s Pos
MH= dBulW/m dE dBu¥/m dABul’ dE dE dE O deg

1 7I3gc.000 63,07 -l0.93 74,00 E0.8% 36.E5L 1lz.47 36.54 Peak P e

Z | 7386.000 50.60 -3.40 54.00 38.47 36.25 17.47 36.54 Awerage 11z ZE5E
Site :03CHO3-HY
Condition : FCC CLASS-B 3m HORM-ANT-6741 HORIZONTAL
EUT : TeamPed 7500w

Power 110 W /60Hz
Metmo - FHTASIEEU WM PCT 11g TX Chll 24621 Hz

Owver Limit Dead Probe Cable Preamp Ant  Table

Fregq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos

MHz dBuV/m dE dBul m dBEul dE dE dE cm deg

1 £390.000 E&.132 -1&5.27 74,00 g4.10 E2_E0 .97 41.14 Peak s e

z £390.000 47.45 -5 55 E4_.00 E3_4F Z2_Z0 .97 41.14 Average ke e

3 ¥ 2466.670 97.34 23,34 74.00 103.12 Z28.3%L 7.06 41.1% Peak T AT,

4 ¥ 2456670 Sl.zZé 37.Z6 E54.00 397.04 E8.35 7.06 41.1% Awerage o S

£ ! Z4833.500 ©2.38 -4.62 74.00 7TE5.03 E8.39 7.1 41_.zZ0 Peak R S

& ! Z4833_500 483.0% -5.31 £E4.00 E3I.74 E5.39 7.1e 41.zZ0 Awerage byl e
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Site C03CHO3-HY
Condition : FCC CLASS-B 3m HORM-ANT-6741 HORIZOMNTAL
EUT : TeamPed7500w

Power ;110 W /é0Hz
Memo - FHTASIDDT Mud PCT 11g Chll 24620 Hz

Ovwer Limit RBead Probe Cable Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Dos=s Pos
MH=z dBulV/m dE dBuV/m dBur dE dB dE oI deqg

1 4924.000 ES6.05 -17.94 74.00 453.836 33.E7 9.1z 36.1% Pezk =

Z  4974.000 45.24 -8.76 54.00 39.04 33.27 9.12 36.19 Average 11z z98
Site c03CHO3-HY
Conditton : FCC CLASS-B 3m HORN-ANT-6741 HORIZOMNTAL
EUT s TeamPed 7500w

Fower 110V /60Hz
I etno - FHTASIDDT MimPCT 11g Chll 24620 Hz

Ower Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewvel Limit Line Lewel Factor Los=s Factor Remark Fos Po=s
MHz dBuW./m dE dBuVW m dABuY dE dE dB cm deg

1 73ge.000 £Z.41 -11.E3 74,00 EO.E3 36 EE 1Z.47 326.E4 Pezk =

2 1 722e. 000 EO_g2 -3_.32E E4.00 22.L50 2e.z2L 1Z. 47 2e.L5d Awverage 112 zZLa

For 7.386GHz ~ 25GHz

Frequency from 7386MHz to 25000MHz, the emission emitted by the EUT is too low to be measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dBuV/m)(dBuV/m) (uV/im) (dB) Mode
2464.000 \Y 28.35 7.06 70.97 - 106.38 208449.09 - Peak
2464.000 \Y 28.35 7.06 63.44 - 98.85 87599.17 - AV
2466.000 H 28.35 7.06 61.93 - 97.34  73620.71 - Peak
2466.000 H 28.35 7.06 55.85 - 91.26 36559.48 - AV
4924.000 \Y% 33.27 9.12 13.67 74.00 56.06 635.33 -17.94 Ppeak
4924.000 \Y% 33.27 9.12 2.23 54.00 44.62 170.22  -9.38 AV
7386.000 \Y% 36.25 1247 14.35 74.00 63.07  1423.97 -10.93 Ppeagk
7386.000 \Y% 36.25 1247 1.88 54.00 50.60 338.84 -3.40 AV
4924.000 H 33.27 9.12 13.67 74.00 56.06 635.33 -17.94 peak
4924.000 H 33.27 9.12 2.85 54.00 45.24 182.81 -8.76 AV
7386.000 H 36.25 1247  13.69 74.00 62.41 1319.78 -11.59 peak
7386.000 H 36.25 1247 1.96 54.00 50.68 34198 -3.32 AV
9648.000 V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/MH - - - - - - - AV/Peak
24120.000 V/MH - - - - - - - AV/Peak

Remark:

Test Engineer :

1.
2.

The emission emitted by the EUT is too low to be measured except the emission listed above,

Reading = Reading on SA-Preamp Factor

S Arr gD

Jones Tsai

SPORTON International Inc.
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7.5. Photographs of Radiated Emission Test Configuration

® The photographs show the configuration that generates the maximum emission.

FRONT VIEW

REAR VIEW 1116 1118 a3 . N
SPORTON International Inc. FCC ID : IXMPT7500W
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8. Antenna Requirements
The EUT use an embedded PCB antenna with I-PEX connector. It is considered to meet antenna

requirement of FCC.

8.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.
And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

8.2. Antenna Connected Construction

The antenna used in this product is embedded PCB antenna with I-PEX connector.

SPORTON International Inc. FCC ID : IXMPT7500W
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9. RF Exposure

FCC Rules and Regulations Part 1.1307,1.1310,2.1091,2.1093:

RF Exposure Compliance

9.1. Limit For Maximum Permissible Exposure (MPE)

(A) Limits for Occupational / Controlled Exposure

Frequency Range |Electric Field Strength Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (V/m) Strength (H) (A/m) (mW/ cm?) |[E]*,H|* or S
(minutes)

0.3-3.0 614 1.63 (100)* 6
3.0-30 1842/f 4.89/f (900/f)* 6
30-300 61.4 0.163 1.0 6
300-1500 F/300 6
1500-100,000 5 6

(B) Limits for General Population / Uncontrolled Exposure

Frequency Range |Electric Field Strength Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (V/m) Strength (H) (A/m) (mW/cm?) |E|%,|H]* or S
( minutes )
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/f 2.19/f (180/f)* 30
30-300 27.5 0.073 0.2 30
300-1500 F/1500 30
1500-100,000 1.0 30
F=frequency in MHz *Plane-wave equivalent power density
SPORTON International Inc. FCC ID : IXMPT7500W
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9.2. MPE Calculations

Power Density =Pd (mW/cm?) = EIRP/4 7z d*

EIRP=P -

G
P=Peak output power (mW)
G=Antenna numeric gain (numeric)

d=Separation distance (cm)
Because the EUT belongs to General Population/ Uncontrolled Exposure, the limit of power density is 1.0

mW/cm?,
Calculated RF | Calculated RF
Channel |Antenna Gain|Antenna Gain Peak Output | Peak Output Exposure at Exposure at _ >
NO ; . Power Power — — Limit (mW/cm?)
. (dBi) (numeric) dB W d=20cm d=2.5cm
(dBm) (mW) (MW/cm?) (MW/cm?)
Channel 01 1.0 1.26 11.6 15.13 0.0038 0.24 1.0
Channel 06 1.3 1.35 12.0 15.80 0.0043 0.27 1.0
Channel 11 1.5 1.41 12.0 15.80 0.0044 0.29 1.0

9.3. FCC Radiation Exposure Statement

This equipment complies with FCC radiation exposure limits set forth for an uncontrolled environment.

In

order to avoid the possibility of exceeding the FCC radio frequency exposure limits, human proximity to

the antenna shall not be less than 2.5cm during normal operation.

SPORTON International Inc.
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10. List of Measuring Equipments Used

Instrument Manufacturer Model No. [Serial No.| Characteristics [Calibration Date| Remark
Conduction
EMC Receiver R&S ESCS 30 | 100132 (9 KHz —2.75 GHz| Jun. 12, 2003
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z(2001-008| 9 KHz — 30 MHz | Apr. 30, 2003
(CO01-HY)
LISN Conduction
MessTec NNB-2/16Z(2001-009| 9 KHz — 30 MHz | Apr. 30, 2003
(Support Unit) (CO01-HY)
Conduction
EMI Filter LINDGREN LRE-2060 | 1004 <450 Hz N/A
(CO01-HY)
Conduction
EMI Filter LINDGREN N6006 201052 0~60Hz N/A
(CO01-HY)
Conduction
RF Cable-CON Suhner Switzerland| RG223/U | CB029 9KHz~30MHz Dec. 24, 2003
(CO01-HY)
Conduction
(CO01-HY)
s Calibration Interval of instruments listed above is one year.
SPORTON International Inc. FCCID : IXMPT7500W
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Instrument Manufacturer Model No. | Serial No. Characteristics |Calibration Date| Remark
30MHz~1GHz Radiation
m Semi Anechoic Chamber|SIDT FRANKONIAf  SAC-3M [ 03CHO03-HY Jun. 21, 2003
3m (03CHO03-HY)
Radiation
Spectrum analyzer R&S FSP40 100004 9KHZ~40GHz | Aug. 23, 2003
(03CHO03-HY)
Radiation
Amplifier HP 8447D 2944A09072 | 100KHz — 1.3GHz | Nov. 05, 2003
(03CHO03-HY)
Radiation
Biconical Antenna SCHWARZBECK | VHBB 9124 301 30MHz —200MHz | Jul. 24, 2003
(03CHO03-HY)
Radiation
Log Antenna SCHWARZBECK [VUSLP 9111 221 200MHz -1GHz | Jul. 24, 2003
(03CHO03-HY)
Radiation
RF Cable-R03m Jye Bao RG142 CB021 30MHz~1GHz Dec. 03, 2003
(03CHO03-HY)
Radiation
Amplifier MITEQ AFS44 879981 100MHz~26.5GHz| Jul. 23, 2003
(03CHO03-HY)
Radiation
Horn Antenna COM-POWER 3115 6741 1GHz - 18GHz | Apr. 08, 2003
(03CHO03-HY)
Radiation
Turn Table HD DS 420 420/650/00 | 0 ~ 360 degree N/A
(03CHO03-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Tm-4m N/A
(03CHO03-HY)
Radiation
Horn Antenna Schwarzbeck BBHA9170 154 15GHz~40GHz | Jun. 02, 2003
(03CHO03-HY)
Radiation
RF Cable-HIGH Jye Bao RG142 |[CB030-HIGH| 1GHz~29.5GHz | Dec. 05, 2003
(03CHO03-HY)

% Calibration Interval of instruments listed above is one year, except for Horn Antenna, BBHA9170.

% Calibration Interval of Horn Antenna, BBHA9170, is three years.
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11. Uncertainty of Test Site

Uncertainty of Radiated Emission Measurement

Contribution P.rob.abllfty 3m
Distribution

Antenna factor calibration normal(k=2) 1
cable loss calibration normal(k=2) 0.3
RCV/SPA specification rectangular 2
Antenna Directivity rectangular 3
Antenna Factor V.S. Height rectangular 2
Antenna Factor Interpolation for Frequency rectangular +0.25
site imperfection rectangular 2
Mismatch
Receiver VSWR I'1=0.09
Antenna VSWR 1'2=0.67

i U-shaped +0.54
Uncertainty=20log(1-I'1*T"2)
combined standard uncertainty Ue(y) normal 2.7
Measuring uncertainty for a level of normal 154
confidence of 95%  U=2Ue(y) (k=2)

U=y {(1/2)2+(0.3/2)2+(22+0.52+22+0.252+22)/3+(0.54)2/2)=2.2 for 10m test distance
U=y/{(1/2)2+(0.3/2)2+(22+32+22+0.25%+22)/3+(0.54)?/2}=2.7 for 3m test distance

Uncertainty of Conducted Emission Measurement

Probabilit
Contribution roDablily 150KHz — 30MHz
Distribution
Cable and I/P attenuator calibration normal(k=2) 0.3
RCV/SPA specification rectangular 2
LISN coupling specification rectangular 1.5
Transducer factor frequency interpolation rectangular +0.2
Mismatch
Receiver VSWR I'1=0.09
LISN VSWR I'2=0.33 U-shaped 0.2
Uncertainty=20log(1-I"1*T"2)
combined standard uncertainty Ue(y) normal +1.66
Measuring uncertainty for a level of
) normal (k=2) 1+3.32
confidence of 95%  U=2Ue(y)
U=y {(0.3/2)? +(22+1.52+0.22)/3+(0.2)%/2}=1.66
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